

TEST CERTIFICATE**UNIVERSAL CORPORATION**

OFFICE: A-3/122 Associated Society, Akota Garden Road,
Akota, Vadodara- 390020 , Gujarat, India.
TEL. : 91-265-2310827, FAX : 91-265-2310428
e-mail : universal.baroda@gmail.com

CUSTOMER'S NAME: R.K. POLYMERS 196/5, GOVINDPURA STREET, CHENNAI - 600001. TEL : 044-25270767		DATE: 09/09/2014
		PRODUCT: FACTICE-SOFTEX
		QUANTITY UNITS: 500 KGS.
YOUR ORDER NO. / DATE:	BY MR.E-MAIL,SURESH RUPAREL / DATED :05-09-2014	MFG. DATE: AUGUST 2014
OUR INVOICE NO. / DATE:	128 / DATED : 09-09-2014	

Sr. No.	TEST	RESULTS/SOFTEX
1)	Colour	BROWN
2)	Physical Appearance	SOFT LUMPS
3)	Specific Gravity (gm/cc)	1.05 ± 0.05
4)	Petroleum Eather Extract % By Weight	35 ± 5
5)	Acetone Extract % By Weight	-
6)	Ash Content %	1 MAX
7)	Free Sulphur %	0.5 ± 0.1
8)	Volatile Matter % By Weight at 100°C / 1 Hour	-
9)	Volatile Matter % By Weight at 160°C / 1 Hour	-
10)	Shelf Life	2 YEARS
11)	PH of 5% Solution	7 TO 8

REMARKS:

HOD (Q.C.)

WAP